[image: image1.jpg]



1. Machine body
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	18WF1-001
	Arm
	1
	

	
	30WF1-001
	Arm
	1
	For GP5-III

	2
	
	Screw
	4
	M6X45GB70-85

	3
	18WF1-002
	Bed
	1
	

	
	30WF1-002
	Bed
	1
	For GP5-III

	4
	38WF1-001
	Belt wheel
	1
	For GP5-I

	
	18WF1-003
	Belt wheel
	1
	

	
	30WF1-003
	Belt wheel
	1
	For GP5-III

	5
	
	Screw
	2
	M6X8GB70-85

	6
	18WF1-004
	Hand wheel
	1
	

	7
	
	Screw
	2
	M6 X 8 GB70-85

	8
	18WF1-005
	Washer
	1
	

	
	30WF1-005
	Washer
	1
	For GP5-III

	9
	18WF1-006
	Main shaft
	1
	

	
	30WF1-006
	Main shaft
	1
	For GP5-III

	10
	18WF1-007
	Main shaft bushing
	1
	

	11
	18WF1-008
	Plug
	2
	

	12
	18WF1-011
	Oil stop plate
	1
	

	13
	18WF1-012
	Spacer
	1
	

	14
	
	Screw
	2
	M3X12GB65-85

	15
	18WF1-013
	Oil marker
	1
	

	16
	
	'O' type seal
	1
	12X1.9GB1235-76

	17
	18WF1-014
	Plug
	2
	

	18
	
	Oil seal
	2
	FB 10 22 8

	19
	
	'O' type seal
	2
	 16X1.9GB1235-76


2. Feed parts and adjustment parts of needle bar
[image: image2.jpg]



	2. Feed parts and adjustment parts of needle bar
	
	

	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	38WF2-001
	Feed eccentric cam
	1
	For GP5-I

	
	18WF2-001
	Feed eccentric cam
	1
	

	
	30WF2-001
	Feed eccentric cam
	1
	For GP5-III

	2
	
	Screw
	2
	M5 X 8 GB70-85

	3
	18WF2-002
	Feed eccentric bushing
	1
	

	
	30WF2-002
	Feed eccentric bushing
	1
	For GP5-III

	4
	
	Screw
	1
	M4X4GB74-85

	5
	18WF2-003
	Feed link
	1
	

	6
	18WF2-004
	Feed bar
	1
	

	7
	18WF2-005
	Feed ratchet shaft
	1
	

	8
	
	Screw
	1
	M5X6GB77-85

	9
	18WF2-006
	Ratchet shaft roller
	1
	

	10
	18WF2-007
	Ratchet bar
	1
	

	11
	18WF2-008
	Hanging screw
	2
	

	12
	18WF2-009
	Transmission block
	2
	

	13
	18WF2-010
	Ratchet plate
	1
	

	14
	22T1-013
	Screw
	2
	SM15/64"X28X8

	15
	18WF2-011
	Stop lump
	1
	

	16
	18WF2-012
	Ratchet spring
	3
	

	17
	18WF2-013
	Pin
	1
	

	18
	18WF2-014
	Spring bracket
	1
	

	19
	18WF2-015
	Feed shaft
	1
	

	
	30WF2-007
	Feed shaft
	1
	For GP5-III

	20
	18WF2-016
	Tension spring bracket
	1
	

	
	30WF2-006
	Tension spring bracket
	1
	For GP5-III

	   21
	
	Screw
	2
	M5X6GB77-85

	22
	18WF2-017
	Tension spring
	1
	

	23
	18WF2-018
	Spring cap
	1
	

	 
	30WF2-004
	Feed shaft lower bush
	1
	For GP5-III

	24
	18WF2-0"l9
	Washer
	1
	

	
	30WF2-005
	Tension spring bracket cover
	1
	For GP5-III

	25
	
	Steel ball
	16
	

	26
	18WF2-020
	Feed plate
	1
	

	
	30WF2-003
	Feed plate
	1
	For GP5-III

	27
	
	Screw
	2
	M5 X 6 GB77-85

	28
	18WF7-001
	Swing shaft
	2
	

	29
	18WF7-002
	Swing bushing
	1
	

	
	30WF7-001
	Swing bushing
	1
	For GP5-III

	30
	18WF7-003
	Screw bar
	1
	

	31
	18WF7-004
	Block
	1
	

	
	30WF7-002
	Block
	1
	For GP5-III

	32
	18WF7-005
	Pin
	1
	

	33
	18WF7-006
	Nut
	1
	

	34
	
	Screw
	2
	GB68-85    M4    For GP5-III


3. Crochet hook parts
[image: image3.jpg]



3. Crochet hook parts
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	18WF3-001
	Cam
	1
	

	
	30WF3-001
	Cam
	1
	For GP5-III

	2
	
	Screw
	2
	M5X8GB70-85

	3
	18WF3-002
	Balance block
	   1
	

	4
	
	Screw
	2
	M4X12GB65-85

	5
	18WF3-OO3
	Ball
	1
	

	6
	18WF3-004
	Ball crank shaft
	1
	

	7
	
	Screw
	1
	M4X4GB65-85

	8
	18WF3-005
	Crank clamp
	1
	

	9
	
	Screw
	1
	M4X4GB65-85

	10
	18WF3-006
	Crochet hook bar
	1
	

	11
	
	Screw
	1
	M6X8GB70-85

	12
	18WF3-007
	Bracket
	1
	

	13
	18WF3-008
	Pin shaft
	2
	

	14
	 22T2-013
	Screw
	2
	

	15
	18WF3-009
	Crochet
	1
	

	16
	18WF3-010
	Crank clamp
	1
	

	
	30WF3-005
	Crank clamp
	1
	For GP5-III

	17
	
	Screw
	1
	M4X10GB65-85

	18
	18WF3-011
	Crank clamp
	1
	

	
	30WF3-006
	Crank clamp
	1
	For GP5-III

	19
	
	Screw
	1
	M4X10GB65-85

	20
	18WF3-012
	Link shaft
	1
	

	21
	
	Screw
	1
	M4X10GB65-85

	22
	18WF3-013
	Bracket shaft
	1
	

	23
	18WF3-014
	Stop ring
	3
	

	24
	1WF2-006
	Screw
	3
	

	25
	18WF3-015
	Link
	1
	

	26
	18WF3-016
	Eccentric cam
	1
	

	
	38WF3-003
	Eccentric cam
	1
	For GP5-1

	
	30WF3-007
	Eccentric cam
	1
	For GP5-III

	27
	
	Screw
	2
	M5 X 8 GB70-85

	28
	  18WF3-017
	Rear crank shaft
	1
	

	
	30WF3-008
	Rear crank shaft
	1
	For GP5-III

	29
	18WF3-018
	Rear crank bracket
	1
	

	30
	18WF3-019
	Spacer
	3
	

	31
	
	Screw
	2
	M6X20GB70-85

	32
	
	Washer
	2
	6 GB87.2-85


4. GP5-I /GP5-II   hook bar parts
[image: image4.jpg]



4. GP5-I /GP5-II   hook bar parts
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	18WF4-001
	Needle bar eccentric cam
	1
	

	
	38WF4-001
	Needle bar eccentric cam
	1
	For GP5-1

	2
	
	Screw
	2
	M5 X 8 GB70-85

	3
	18WF4-002
	Needle frame
	1
	

	4
	22T6-008D3
	Screw
	2
	

	5
	18WF4-003
	Needle bar complete
	1
	

	6
	18WF4-004
	Thread retainer
	1
	

	7
	
	Screw
	1
	M3X4GB67-85

	8
	18WF4-005
	Pin
	1
	

	9
	18WF4-006
	Screw
	1
	

	10
	18WF4-007
	Global plane
	1
	

	11
	18WF4-008
	Spring
	1
	

	12
	18WF4-009
	Press plate
	1
	

	13
	
	Screw
	1
	M4X8GB70-85

	14
	18WF4-010
	Thread guide
	1
	

	15
	18WF4-011
	Needle positioning shaft
	1
	

	16
	22T6-008D3
	Screw
	1
	

	17
	18WF4-012
	Positioning shaft
	1
	

	18
	18WF4-013
	Sliding bar
	1
	

	19
	22T2-013
	Screw
	1
	

	20
	18WF4-014
	Oil seal
	1
	

	21
	18WF4-015
	Washer
	1
	

	22
	
	Screw
	3
	M4X12GB70-85

	23
	18WF4-016
	Needle bar bushing
	1
	

	24
	18WF4-017
	Stop bar
	1
	

	25
	22T7-001A2
	Screw
	1
	

	26
	18WF4-018
	Oil stop cover
	1
	

	27
	18WF4-019
	Oil stop plate
	1
	

	28
	
	Screw
	2
	M4X10GB67-85

	29
	18WF4-020
	Screw
	1
	

	30
	18WF4-021
	Rear bushing
	1
	

	31
	18WF4-022
	Spacer
	1
	


5. GP5-IIl hook bar parts
[image: image5.jpg]



5. GP5-IIl hook bar parts
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	30WF4-001
	Needle bar eccentric cam
	1
	

	2
	
	Screw
	2
	M5 X 8 GB70-85

	3
	30WF4-002
	Needle frame
	1
	

	4
	22T6-008D3
	Screw
	2
	

	5
	18WF4-003
	Needle bar complete
	1
	

	6
	18WF4-004
	Thread retainer
	1
	

	7
	
	Screw
	1
	M3X4GB67-85

	8
	18WF4-005
	Pin
	1
	

	9
	18WF4-006
	Screw
	1
	

	10
	18WF4-007
	Global plane
	1
	

	11
	18WF4-008
	Spring
	1
	

	12
	18WF4-009
	Press plate
	1
	

	13
	
	Screw
	1
	M4X8GB70-85

	14
	18WF4-010
	Thread guide
	1
	

	15
	18WF4-011
	Needle positioning shaft
	1
	

	16
	22T6-008D3
	Screw
	1
	

	17
	18WF4-012
	Positioning shaft
	1
	

	18
	18WF4-013
	Sliding bar
	1
	

	19
	22T2-013
	Screw
	1
	

	20
	18WF4-014
	Oil seal
	1
	

	21
	18WF4-015
	Washer
	1
	

	22
	
	Screw
	3
	M4X12GB70-85

	23
	18WF4-016
	Needle bar bushing
	1
	

	24
	30WF4-017
	Stop bar
	1
	

	25
	22T7-001A2
	Screw
	1
	

	26
	30WF4-018
	Oil stop cover
	1
	

	27
	30WF4-019
	Oil stop plate
	1
	

	28
	
	Screw
	2
	M4X10GB67-85

	29
	30WF4-020
	Screw
	1
	

	30
	18WF4-021
	Rear bushing
	1
	

	31
	30WF4-022
	Spacer
	1
	

	32
	30WF4-003
	Bracket
	1
	

	33
	30WF4-005
	Screw
	1
	


6. GP5-I /GP5-II   press parts
[image: image6.jpg]



6. GP5-I /GP5-II   press parts
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	18WF5-001
	Moving shaft
	1
	

	2
	18WF5-002
	Pulling spring
	1
	

	3
	
	Adjustment screw
	1
	M6X50 GB65-85

	4
	
	Washer
	1
	6 GB97.2-85

	5
	
	O-type seal
	1
	9X1.9

	6
	
	Adjustment nut
	1
	GB6170-85-M6

	7
	18WF5-003
	Hanging screw
	1
	

	8
	18WF5-004
	Connected support
	1
	

	9
	18WF5-005
	Connected block
	1
	

	10
	
	Pin
	1
	3X22 GB117-86

	11
	
	Screw
	1
	M5X20 GB70-85

	12
	
	Screw
	1
	M6X20 GB70-85

	13
	
	Washer
	1
	6 GB97.2-85

	14
	18WF5-006
	Press bar
	1
	

	15
	18WF5-007
	Press wheel support
	1
	

	
	38WF5-001
	Press wheel support
	1
	

	16
	
	Pin
	1
	4X20 GB117-86

	17
	18WF5-008
	Press wheel shaft
	1
	

	18
	33T2-003
	Nut
	1
	

	19
	
	Bearing
	2
	1000900

	20
	18WF5-009
	Press board
	1
	

	21
	18WF5-010
	Steering wheel
	1
	

	22
	18WF5-011
	Screw
	1
	M4X8 GB9477-88

	23
	18WF5-012
	Lever
	1
	

	24
	18WF5-013
	Connected pin
	1
	

	25
	
	Screw
	1
	M6X8 GB74-85

	26
	18WF5-014
	Support
	1
	

	27
	
	Pin
	1
	4X20 GB119-86

	28
	18WF5-015
	Stop board
	1
	

	
	38WF5-002
	Stop board
	1
	

	29
	18WF5-016
	Positioning plate
	1
	ForGP5-II

	30
	18WF5-017
	Screw
	1
	For GP5-II

	
	
	
	
	M5X8GB70-85


7. GP5-III press parts
[image: image7.jpg]



7. GP5-III press parts
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	30WF5-001
	Moving shaft
	1
	

	2
	18WF5-002
	Pulling spring
	1
	

	3
	
	Adjustment screw
	1
	M6X50 GB65-85

	4
	
	Washer
	1
	6 GB97.2-85

	5
	
	O-type seal
	1
	9X1.9

	6
	
	Adjustment nut
	1
	GB6170-85-M6

	7
	18WF5-003
	Hanging screw
	1
	

	8
	18WF5-004
	Connected support
	1
	

	9
	18WF5-005
	Connected block
	1
	

	10
	
	Pin
	1
	3X22 GB117-86

	11
	
	Screw
	1
	M5X20 GB70-85

	12
	
	Screw
	1
	M6X20 GB70-85

	13
	
	Washer
	1
	6 GB97.2-85

	14
	30WF5-003
	Press bar
	1
	

	15
	30WF5-004
	Press wheel support
	1
	

	16
	
	Pin
	
	4X20 GB117-86

	17
	18WF5-008
	Press wheel shaft
	1
	

	18
	33T2-003
	Nut
	1
	

	19
	
	Bearing
	1
	1000900

	20
	18WF5-009
	Press board
	2
	

	21
	18WF5-010
	Steering wheel
	1
	

	22
	18WF5-011
	Screw
	1
	M4X8 GB9477-88

	23
	18WF5-012
	Lever
	1
	

	24
	18WF5-013
	Connected pin
	1
	

	25
	
	Screw
	1
	M6X8 GB74-85

	26
	18WF5-014
	Support
	1
	

	27
	
	Pin
	1
	4X20 GB119-86

	28
	30WF5-006
	Needle guard
	1
	

	29
	30WF5-002
	Cover
	1
	

	30
	
	O-type seal
	1
	Ф 20X2.5


8. Oil pump parts
[image: image8.jpg]




8. Oil pump parts
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	18WF6-001a2
	Oil pump
	1
	

	2
	
	Screw
	2
	M5X16GB70-85

	3
	18WF6-001a3
	Piston
	1
	

	4
	18WF6-001a4
	Spring
	1
	

	5
	18WF6-001a5
	Filter
	1
	

	6
	18WF6-001a6
	Screw
	1
	

	7
	
	Washer
	1
	5 GB97.2-85

	8
	18WF6-001a7
	Spray nozzle
	1
	

	9
	18WF6-001a9
	Nut
	1
	

	10
	18WF6-001a1
	Oil separator complete
	1
	

	11
	18WF6-003
	Oil pump support
	1
	

	12
	
	Screw
	2
	M6X16GB70-85

	
	
	
	
	


9. Upper cover parts
[image: image9.jpg]



9. Upper cover parts
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	18WF8-001
	Arm upper cover
	1
	

	
	30WF8-001
	Arm upper cover
	1
	For GP5-III

	2
	
	Screw
	4
	M4X25GB70-85

	3
	18WF8-002
	Thread passing pin
	1
	

	4
	
	Screw
	1
	M4X10GB67-85

	5
	18WF8-003
	Thread finger
	1
	

	6
	22T7-001
	Screw
	1
	

	7
	18WF8-004
	Screw bar
	1
	

	
	30WF8-002
	Screw bar
	1
	For GP5-III

	8
	18WF8-005
	Nut
	1
	

	9
	18WF8-006
	Spring
	1
	

	10
	18WF8-007
	Thread tension disc
	2
	

	11
	18WF8-008
	Thread tension ring
	1
	

	12
	18WF8-009
	Washer
	1
	ForGP5-I/GP5-II

	13
	22T6-008D3
	Screw
	1
	

	14
	18WF8-010
	Thread ring
	1
	

	15
	22T7-001
	Screw
	1
	M4X25GB70-85

	16
	18WF8-011
	Oil screen
	1
	

	17
	18WF8-012
	Washer
	1
	ForGP5-I/GP5-II

	18
	18WF8-013
	Oil stop plate
	1
	

	19
	18WF8-014
	Oil stop spacer
	1
	

	20
	
	Screw
	1
	


[image: image10.jpg]



14       13    12      11
10. Accessories
10. Accessories
	No.
	Parts No.
	Name
	Qty
	Remarks

	1
	33TF-013
	Screwdriver (middle)
	1
	

	2
	33TF-014
	Screwdriver (small)
	1
	

	3
	33TF-011
	Oil pot
	1
	

	4
	
	250ml oil pot
	1
	Special for fur machine

	5
	33TF-019
	Thread stand complete
	1
	

	6
	
	V-belt
	1
	"О" type 1050

	7
	18WF8-003a1
	Wing screw
	2
	

	8
	
	Washer
	2
	8 GB97.2-85

	9
	18F-004
	"S" hook
	1
	

	10
	18F-005a1
	Chain
	1
	

	11
	
	Hexagonal wrench
	1
	S=2.5mm

	12
	1F-010
	Hexagonal wrench
	1
	S=3mm

	13
	
	Hexagonal wrench
	1
	S=4mm

	14
	
	Hexagonal wrench
	1
	S=5mm

	15
	
	5# forceps
	1
	

	16
	
	Needle
	1 pack
	1567 or DBX1

	
	
	
	
	


